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Test result refer to next page.
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Test Item Requirement Test Result Conclusion
L AR A (GB 2626-2006) (iR
Appearance RFRALPEFE i Unpretreated sample: Conformity
(GB 2626-2006) [5. 25 Fil & I~ 28754

5. 2Item Requirement Conformity

2. L Head (GB 2626-2006) iy
harness Conformity
(GB 2626-2006)  |n] B8 #a =\ 2 Th 22 R TRALFRFE i Unpretreated sample:

50N, FF£210s 1#~2#: PASS

Replaceable half
facepiece 50N for 10s
AN HE B T 5 DR 22
No slippage or

breakage

S pEs
L HARsE DA SO, Y /EZS 2. The Chinese version of this test report is the
standard one, the English version is only for reference.
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